TEST REPORT %@ @

InsYght

LABORATORIES
9 Tai Sena Ave. #06-06. NCL Hub. Sinaapore 534119 Project No.2013-03-08-12-H-R1 ¢March-15-201:

s

Product Name: Silicone Bag Packaging

Product Code, ISBN, SKU, or Style #:

.

Current Status: Pre-Production e 2
>roduct Description: 2 Red, 2 Blue, Silicone bags to be used as packaging

Age Grading: Ages 4-12

Sountry of Origin: China

Country Intended for Sale: USA, Canada and Europe

Re-test Status: No

Chénges made after the original test: NA

Remarks: Tests as per client's request.

ASTM F963-11 test PASS 8 OF 8 TESTS details on foliowing pages
BS EN 71-3:1995 test PASS 8 OF 8 TESTS details on following pages
HR4040 6P test PASS 5.0OF 5 TESTS detaifs on following pages
HR4040 LEAD SUBSTRATE test PASS 4 OF 4 TESTS details on foliowing pages
HR4040 LEAD SURFACE test PASS 20F2TESTS detalls on following pages
REACH test PASS 10 OF 10 TESTS details on following pages
SOR/2010-298 test PASS 50F 5 TESTS details on foliowing pages

SOR/2011-17 test PASS 3 OF 3TESTS details on following pages
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LABORATORIES
29 Tai Sena Ave. #06-06. NCL Hub. Sinaapore 534119

Sample Descriptions

Parts from factory

Part

Project No.2013-03-08-12-H-R1+March-15-2013

# of Samples Received

Date Received

Blue coating (zipper)

March 11, 2013

Blue plastic zipper teeth

March 11, 2013

Blue soft rubber with multi-colored printing

March 11, 2013

Metal zipper excluding coating

March 11, 2013

Red coating (zipper)

March 11, 2013

Red coating (zipper)/ Blue coating (zipper)

March 11, 2013

Red plastic (buckle)

March 11, 2013

Red plastic zipper teeth

March 11, 2013

Red soft rubber with multi-colored printing

March 11, 2013

Red/ Blue plastic zipper teeth

March 11, 2013

Red/ Blue soft rubber with multi-colored printing

March 11, 2013

White coated label with black printing (inside bag)

NN R N NN NN

March 11, 2013

Silicone Bag Packaging comprises of 12 part/s from factories:
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V TEST REPORT
LABORATORIES
29 Tai Sena Ave. #06-06. NCL Hub. Sinaapore 534119 Project No.2013-03-08-12-H-R1+March-15-2013
Test Results:
Chemical Test
Heavy Soluble Metals |CP/ASTM_ F963-11
Elements As Ba Cd Cr Hg Pb Sb Se
Unit mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg
o 5 5 5 5 5 5 5 5
Limits
25 1000 75 60 60 90 60 500
AA42832
<5 <5 <5 <5 <5 <5 <5 <5
AA42833
<5 <5 <5 <5 <5 <5 <5 <5
AA42834
<5 <5 <5 <5 <5 <5 <5 <5
AA42835
<5 <5 <5 <5 <5 <5 <5 <5
AA42836
<5 <5 <5 <5 <5 <5 <5 <5
AA42837
<5 <5 <5 <5 <5 <5 <5 <5
AA42838
<5 <5 <5 <5 <5 <5 <5 <5
AA42839
<5 <5 <5 <5 <5 <5 <5 <5
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29 Tai Sena Ave. #06-06. NCL Hub. Sinaapore 534119 Project No.2013-03-08-12-H-R1+March-15-2013
Migration of Certain Elements ICP/BS EN71-3:1995
Elements As Ba Cd Cr Hg Pb Sb Se
Unit mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg
. 5 5 5 5 5 5 5 5
Limits
25 1000 75 60 60 90 60 500
AA42832
<5 <5 <5 <5 <5 <5 <5 <5
AA42833
<5 <5 <5 <5 <5 <5 <5 <5
AA42834
<5 <5 <5 <5 <5 <5 <5 <5
AA42835
<5 <5 <5 <5 <5 <5 <5 <5
AA42836
<5 <5 <5 <5 <5 <5 <5 <5
AA42837
<5 <5 <5 <5 <5 <5 <5 <5
AA42838
<5 <5 <5 <5 <5 <5 <5 <5
AA42839
<5 <5 <5 <5 <5 <5 <5 <5
Specific Substances In Surface Coatings ICP/SOR-2011-17-23
Elements As Ba Cd Hg Sb Se Total Pb
Unit ppm ppm ppm ppm ppm ppm ppm
- 5 5 5 5 5 5 5
Limits
1000 1000 1000 0 1000 1000 90
AA42834
<5 <5 <5 <5 <5 <5 <5
AA42836
<5 <5 <5 <5 <5 <5 <5
AA42838
<5 <5 <5 <5 <5 <5 <5
Canada CCPSA Phthalates Regulations GCMS/SOR/2010-298
COMPONENT NAME UNIT LIMIT RESULT STATUS
BBP
AA42834 % <=0.1 <0.01 PASS
AA42835 % <=0.1 0.01 PASS
AA42840 % <=0.1 <0.01 PASS
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29 Tai Sena Ave. #06-06. NCL Hub. Sinaapore 534119 Project No.2013-03-08-12-H-R1+March-15-2013
Canada CCPSA Phthalates Regulations GCMS/SOR/2010-298
COMPONENT NAME UNIT LIMIT RESULT STATUS
BBP
AA42841 % <=0.1 0.01 PASS
AA42842 % <=0.1 0.01 PASS
DBP
AA42834 % <=0.1 <0.01 PASS
AA42835 % <=0.1 <0.01 PASS
AA42840 % <=0.1 <0.01 PASS
AA42841 % <=0.1 <0.01 PASS
AA42842 % <=0.1 <0.01 PASS
DEHP
AA42834 % <=0.1 0.02 PASS
AA42835 % <=0.1 0.01 PASS
AA42840 % <=0.1 <0.01 PASS
AA42841 % <=0.1 <0.01 PASS
AA42842 % <=0.1 0.01 PASS
DIDP
AA42834 % <=0.1 <0.01 PASS
AA42835 % <=0.1 <0.01 PASS
AA42840 % <=0.1 <0.01 PASS
AA42841 % <=0.1 <0.01 PASS
AA42842 % <=0.1 <0.01 PASS
DINP
AA42834 % <=0.1 <0.01 PASS
AA42835 % <=0.1 <0.01 PASS
AA42840 % <=0.1 <0.01 PASS
AA42841 % <=0.1 <0.01 PASS
AA42842 % <=0.1 <0.01 PASS
DnOP
AA42834 % <=0.1 <0.01 PASS
AA42835 % <=0.1 <0.01 PASS
AA42840 % <=0.1 <0.01 PASS
AA42841 % <=0.1 <0.01 PASS
AA42842 % <=0.1 <0.01 PASS
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29 Tai Sena Ave. #06-06. NCL Hub. Sinaapore 534119 Project No.2013-03-08-12-H-R1+March-15-2013
CPSC HR4040-6P GCMS/CPSC-CH-C1001-09
COMPONENT NAME UNIT LIMIT RESULT STATUS
BBP
AA42834 % <=0.1 <0.01 PASS
AA42835 % <=0.1 0.01 PASS
AA42840 % <=0.1 <0.01 PASS
AA42841 % <=0.1 0.01 PASS
AA42842 % <=0.1 0.01 PASS
DBP
AA42834 % <=0.1 <0.01 PASS
AA42835 % <=0.1 <0.01 PASS
AA42840 % <=0.1 <0.01 PASS
AA42841 % <=0.1 <0.01 PASS
AA42842 % <=0.1 <0.01 PASS
DEHP
AA42834 % <=0.1 0.02 PASS
AA42835 % <=0.1 0.01 PASS
AA42840 % <=0.1 <0.01 PASS
AA42841 % <=0.1 <0.01 PASS
AA42842 % <=0.1 0.01 PASS
DIDP
AA42834 % <=0.1 <0.01 PASS
AA42835 % <=0.1 <0.01 PASS
AA42840 % <=0.1 <0.01 PASS
AA42841 % <=0.1 <0.01 PASS
AA42842 % <=0.1 <0.01 PASS
DINP
AA42834 % <=0.1 <0.01 PASS
AA42835 % <=0.1 <0.01 PASS
AA42840 % <=0.1 <0.01 PASS
AA42841 % <=0.1 <0.01 PASS
AA42842 % <=0.1 <0.01 PASS
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29 Tai Sena Ave. #06-06. NCL Hub. Sinaapore 534119 Project No.2013-03-08-12-H-R1+March-15-2013
CPSC HR4040-6P GCMS/CPSC-CH-C1001-09
COMPONENT NAME UNIT LIMIT RESULT STATUS
DnOP
AA42834 % <=0.1 <0.01 PASS
AA42835 % <=0.1 <0.01 PASS
AA42840 % <=0.1 <0.01 PASS
AA42841 % <=0.1 <0.01 PASS
AA42842 % <=0.1 <0.01 PASS
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29 Tai Sena Ave. #06-06. NCL Hub. Sinaapore 534119 Project No.2013-03-08-12-H-R1+March-15-2013
(EC) No-1907/2006, Annex XVII, CI 51, 52 GCMS/EN14372:2004
COMPONENT NAME UNIT LIMIT RESULT STATUS
BBP
0,
AA42834 % <0.01 PASS
0,
AA42835 %o 0.01 PASS
0,
AA42840 %o <0.01 PASS
0,
AA42841 %o 0.01 PASS
0,
AA42842 %o 0.01 PASS
DBP
0,
AA42834 %o <0.01 PASS
0,
AA42835 %o <0.01 PASS
0,
AA42840 %o <0.01 PASS
0,
AA42841 %o <0.01 PASS
0,
AA42842 %o <0.01 PASS
DEHP
0,
AA42834 %o 0.02 PASS
0,
AA42835 7o 0.01 PASS
0,
AA42840 7o <0.01 PASS
0,
AA42841 7o <0.01 PASS
0,
AA42842 %o 0.01 PASS
DIDP
0,
AA42834 %o <0.01 PASS
%
AA42835 <0.01 PASS
%
AA42840 <0.01 PASS
%
AA42841 <0.01 PASS
%
AA42842 <0.01 PASS
DINP
%
AA42834 <0.01 PASS
%
AA42835 <0.01 PASS
0,
AA42840 % <0.01 PASS
0,
AA42841 % <0.01 PASS
0,
AA42842 %o <0.01 PASS
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29 Tai Sena Ave. #06-06. NCL Hub. Sinaapore 534119 Project No.2013-03-08-12-H-R1+March-15-2013
(EC) No.1907/2006, Annex XVII, CI 51, 52 GCMS/EN14372:2004
COMPONENT NAME UNIT LIMIT RESULT STATUS
DnOP
AA42834 % <0.01 PASS
AA42835 % <0.01 PASS
AA42840 % <0.01 PASS
AA42841 % <0.01 PASS
AA42842 % <0.01 PASS

(EC) No 552/2009, Annex XVII, Clause 51, 52 replaces 2005/84/EC. Total of DEHP, DBP & BBP is restricted to less
than 0.1% and total of DINP, DIDP & DNOP is restricted to less than 0.1%.

HR4040 LEAD SUBSTRATE ICP-1/CPSC-CH-E1002-08
COMPONENT NAME UNIT LIMIT RESULT STATUS
Lead in substrate
AA42835 ppm <=100 <5 PASS
AA42841 ppm <=100 <5 PASS
AA42842 ppm <=100 <5 PASS
AA42843 ppm <=100 <5 PASS
HR4040 LEAD SURFACE COATING ICP-1/CPSC-CH-E1003-09
COMPONENT NAME UNIT LIMIT RESULT STATUS
Lead in surface coating
AA42834 ppm <=90 <5 PASS
AA42840 ppm <=90 <5 PASS
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(EC) No.1907/2006, Annex XVII, Clause 23

COMPONENT NAME
Cd Content
AA42834

AA42835
AA42840
AA42841

AA42842

TEST REPORT ﬂa/%j/im @
Project No0.2013-03-08-12-H-R1¢March-15-2013

ICP-1/EN1122:2011

UNIT LIMIT RESULT STATUS
ppm <=100 <5 PASS
ppm <=100 <5 PASS
ppm <=100 <5 PASS
ppm <=100 6 PASS
ppm <=100 <5 PASS

(EC) No 552/2009, Annexx XVII, Clause 23 replaces 91/338/EEC .

Sample ID
AA42832

AA42833
AA42834
AA42835
AA42836
AA42837
AA42838
AA42839
AA42840
AA42841
AA42842

AA42843

F-5.10-002 + Test Report

Part name

Red soft rubber with multi-colored printing

Blue soft rubber with multi-colored printing
White coated label with black printing (inside bag)
Red plastic (buckle)

Red coating (zipper)

Red plastic zipper teeth

Blue coating (zipper)

Blue plastic zipper teeth

Red coating (zipper)/ Blue coating (zipper)
Red/ Blue soft rubber with multi-colored printing
Red/ Blue plastic zipper teeth

Metal zipper excluding coating

Original Release: 04/07/2009 + Revision Date: N/A
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Project No.2013-03-08-12-H-R1+March-15-2013
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